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TEST CERTIFICATE boogsoa7o
Issued to : 4
ANAND NISHKAWA CO. LTD., J.0.No. 708-141-0933
C-10, SECTOR-10, Reg.No. 1165037
SECTOR-1, Date 25-09-2007
NOIDA GC-01 (REV-04)
NOIDA - 201301,U.P. Your Ref.No.

Kind Attn: MR. ANIL CHOPRA , AREA SALES MANAGER

Sample Particulars : Date 14.08.2007

One sample described as A-flex, sheet 19 mm class 1 ,was received.

TEST RESULTS

S.No. Test Result Protocol adopted
k Resistance to fungi No growth observed As per guidelines of ASTM G 2!
(0%)
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DOR: 18.08.2007
DOC: 24.09.2007
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